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Model No: DPC7301

Parts List
ID Part No Name Qty Notes
1 010.114.091 TANK CAP CPL.,FUEL 1
2 963.230.031 O-RING 1
3 963.601.121 SUCTION HEAD 1
4 963.601.240 FELT 1
5 965.404.911 FUEL LINE 1
6 913.455.454 SCREW 5.5X45 1
7 *** *** *** Click for Technical Bulletin Y06439
8 965.403.532 RUBBER BUFFER 1
9 *** *** *** Click for Technical Bulletin Y06453
10 *** *** *** Click for Technical Bulletin Y06223
11 394.114.070 RUBBER FOOT 1
12 010.175.050 AIR VALVE CPL. 1
13 394.114.100 SCREW PLUG 4
14 957.117.030 HALF-THROTTLE LOCK, CPL. 1
15 957.117.020 THROTTLE MACHANISM, CPL. 1
16 394.117.011 THROTTLE LINKAGE 1
17 *** *** *** Click for Technical Bulletin Y06438
18 965.403.532 RUBBER BUFFER 1
19 *** *** *** Click for Technical Bulletin Y06453
20 908.305.405 SCREW M5X40 1
21 394.114.640 BRACKET 1
22 913.455.204 FILLISTER HEAD SCREW 5.5X20 2
23 913.455.454 SCREW 5.5X45 1
24 *** *** *** Click for Technical Bulletin Y06439
25 965.403.532 RUBBER BUFFER 1
26 *** *** *** Click for Technical Bulletin Y06453
27 913.455.454 SCREW 5.5X45 1
28 965.403.532 RUBBER BUFFER 1
29 *** *** *** Click for Technical Bulletin Y06454
30 010.114.081 ANGLAR UNION ASSY. 1
32 913.455.454 SCREW 5.5X45 1
33 394.114.060 FOOT 1
35 394.118.070 FILTER COVER ASSY. 1
36 980114755 SAFETY LABEL 1
37 394.118.010 BAYONET FIXING 1
38 394.118.060 INSERT 1
39 394.173.030 PREFILTER 1
40 394.118.020 PACKING RING 1
41 980.114.498 LABEL 1
42 394.118.041 HOOD CPL. 1
43 908.505.555 SCREW M5X55 4
44 394.173.010 AIR FILTER 1
45 394.173.020 INNER FILTER 1
46 *** *** *** Click for Technical Bulletin Y06300
47 *** *** *** Click for Technical Bulletin Y06249
48 *** *** *** Click for Technical Bulletin Y06452

Page 7 / 10

toolspareparts.com
.au

https://ecommerce.makita.com.au/online/LINKS/technical/PDF/Y06439-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/Y06453-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/Y06223-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/Y06438-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/Y06453-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/Y06439-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/Y06453-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/Y06454-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/Y06300-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/Y06249-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/Y06452-WW-1.pdf


Model No: DPC7301

ID Part No Name Qty Notes
49 908.405.205 SCREW 5X20 2
50 908.005.095 SCREW M5X9 1
51 921.905.004 SQUARE NUT M5 1
52 965.603.050 CLAMP 1
53 *** *** *** Click for Technical Bulletin Y06137
54 *** *** *** Click for Technical Bulletin Y06534
55 *** *** *** Click for Technical Bulletin Y06160
56 965.401.016 RUBBER BUSH 1
57 *** *** *** Click for Technical Bulletin Y06159
58 965.518.120 GASKET 1
59 970.502.050 TUBE 1
60 394.150.042 CHOKE SHAFT 1
61 394.150.030 CHOKE SHAFT 1
62 908.204.555 SCREW 4X55 4
63 *** *** *** Click for Technical Bulletin Y06138
64 394.150.170 SCREW 4
65 394.150.160 PUMP COVER CPL. 1
66 957.150.100 SET DIAPHRAGM / GASKETS 1
67 113.150.150 PUMP DIAPHRAGM, RUBBER 1
68 394.150.180 SCREEN 1
69 122.151.400 DISC 1
70 100.150.350 SAFETY WASHER 1
71 394.150.250 CHOKE SHAFT 1
72 001.150.650 SCREW 1
73 113.150.261 CHOKE SHUTTER 1
74 113.150.380 LOCKING BALL 1
75 101.150.080 LOCKING SPRING 1
76 957.150.160 SET OF CONTROL PARTS 1
77 144.151.320 THROTTLE SHUTTER 1
78 001.150.650 SCREW 1
79 144.151.315 BUSHING 1
80 394.150.310 SPRING 1
81 144.151.315 BUSHING 1
82 394.150.300 THROTTLE SHAFT 1
83 001.150.510 LOCKING BALL 1
84 394.150.570 IDLE STOP SCREW(S) 1
85 394.150.500 PACKING RING 1
86 144.151.480 SPRING 1
87 394.150.470 IDLE ADJUSTMENT SCREW 1
88 394.150.510 MAIN ADJUSTMENT SCREW 1
89 144.151.480 SPRING 1
90 394.150.500 PACKING RING 1
91 113.150.040 COVER DISC 1
93 394.150.120 DIAPRAGM COVER 1
94 965.402.970 GASKET 1
95 001.150.520 SCREW 4
96 *** *** *** Click for Technical Bulletin Y06483
97 *** *** *** Click for Technical Bulletin Y06494
98 928.405.000 SPRING WASHER 1
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https://ecommerce.makita.com.au/online/LINKS/technical/PDF/Y06137-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/Y06534-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/Y06160-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/Y06159-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/Y06138-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/Y06483-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/Y06494-WW-1.pdf
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ID Part No Name Qty Notes
99 *** *** *** Click for Technical Bulletin Y06483
100 980.114.217 LABEL 1
101 *** *** *** Click for Technical Bulletin Y06483
102 915.135.100 THREAD FORMING SCREW 3.5X9.5 1
103 *** *** *** Click for Technical Bulletin Y06483
104 929.314.100 SNAP RING 1
105 *** *** *** Click for Technical Bulletin Y06483
106 *** *** *** Click for Technical Bulletin Y06483
107 965.605.432 CABLE WITH PLUG 1
108 965.401.016 RUBBER BUSH 1
109 *** *** *** Click for Technical Bulletin Y06585
110 957.604.240 SPARK PLUG CAP CPL. 1
111 965.603.021 SPARK PLUG BPMR7A 1
112 970.310.200 IGNITION CABLE 14-1/8" 1
113 394.143.010 IGNITION COIL 1
114 908.605.205 SCREW M5X20 2
115 394.141.030 FLYWHEEL ASSY. 1
116 031.166.010 STARTER RATCHET CPL. 2
117 920.308.024 HEXAGONAL NUT M8 1
118 926.208.001 SPRING WASHER 8 1
119 394.131.040 HOOD, BLACK 1
120 908.005.165 FILLISTER HEAD SCREW M5X16 3
121 908.005.305 FILLSTER HEAD SCREW M5X30 5
122 962.900.052 RADIAL RING 1
123 001.131.150 DECOMPLESSION VALVE 1
124 908.005.205 FILLISTER HEAD SCREW M5X20 4
125 394.111.110 CRANKCASE, MAG.SIDE 1
126 936.430.160 SPIRAL CLAMPING PIN 2
127 *** *** *** Click for Technical Bulletin Y06136
128 960.102.159 BALL BAERING 6202 1
129 *** *** *** Click for Technical Bulletin Y06421
130 *** *** *** Click for Technical Bulletin Y06434
131 394.132.020 PISTON RING 50MM 1
132 119.132.060 SPRING RING 2
133 *** *** *** Click for Technical Bulletin Y06435
134 962.210.015 NEEDLE CAGE 1
135 394.120.010 CRANKSHAFT CPL. 1
136 939.630.370 KEY 1
137 394.111.120 CRANKCASE, CLUTCH SIDE 1
138 960.102.159 BALL BAERING 6202 1
139 962.900.052 RADIAL RING 1
140 930.916.160 SPRING RING 1
141 001.245.321 STOP RING 1
142 394.182.020 GUIDE DISC 1
143 *** *** *** Click for Technical Bulletin Y06418
144 *** *** *** Click for Technical Bulletin Y06227
145 010.180.021 CLUTCH ASSY. 1
146 024.184.021 TENSION SPRING 3
147 965.300.470 V-BELT 1
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https://ecommerce.makita.com.au/online/LINKS/technical/PDF/Y06483-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/Y06483-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/Y06483-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/Y06483-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/Y06483-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/Y06585-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/Y06136-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/Y06421-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/Y06434-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/Y06435-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/Y06418-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/Y06227-WW-1.pdf


Model No: DPC7301

ID Part No Name Qty Notes
148 394.213.010 COVER 1
149 908.605.145 FILLISTER HEAD SCREW M5X14 3
151 394.341.010 PROT.HOOD 14" 1
152 394.342.011 LOCKING PLATE 1
153 957.342.011 PROT.HOOD MOUNTING,CPL 1
154 394.228.061 PRESSURE DISC 1
155 394.228.100 AXLE 1
156 394.228.061 PRESSURE DISC 1
157 994.280.250 HEXAGONAL SCREW M8X25 1
158 *** *** *** Click for Technical Bulletin Y06228
159 *** *** *** Click for Technical Bulletin Y06486
160 *** *** *** Click for Technical Bulletin Y06491
161 929.240.180 SNAP RING 1
162 960.102.176 BALL BEARING 1
163 929.240.180 SNAP RING 1
164 394.211.090 SCREW 1
165 957.211.020 BOLT CPL. 1
166 *** *** *** Click for Technical Bulletin Y06228
167 960.102.176 BALL BEARING 1
168 900.006.179 DISC 1
169 *** *** *** Click for Technical Bulletin Y06212
170 994.280.250 HEXAGONAL SCREW M8X25 1
171 394.211.100 COVER CPL. 1
172 394.213.031 TENSIONING SCREW 1
173 394.342.120 PURESSURE SPRING 1
174 921.906.004 SQUARE NUT M6 1
175 923.208.004 HEXAGONAL NUT M8 2
176 965.402.870 RUBBER PLATE 1
177 980114762 LABEL 1
178 394.118.050 BAYONET LOCK 1
179 395160630 HOUSING 1
2001 010.114.081 ANGLAR UNION ASSY. 1
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https://ecommerce.makita.com.au/online/LINKS/technical/PDF/Y06228-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/Y06486-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/Y06491-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/Y06228-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/Y06212-WW-1.pdf

